COOLING SYSTEM FOR TRIUMPH THUNDERBIRD

COOLING SYSTEM for Triumph THUNDERBIRD
 
(1)  T2107001
PIPE, COOLANT, STEEL Part information
(1)  T2107011
KIT, TOP RAD ASSY Part information
 
(2)  T3550146
WASHER, 6.4 X 12 X 1, COPPER
 
(3)  T3203222
BOLT, HHF, M6 X 12, SLV
 
(4)  T3331191
SCREW, PAN/HD TX, M6 X 20, ENC, SLV
 
(5)  T2105204
HOSE, COOLANT, TOP RAD
 
(6)  T3706216
CLAMP, CONSTANT TENSION, DIA 32 Part information
 
(6)  T3706216
CLAMP, CONSTANT TENSION, DIA 32 Part information
 
(6)  T3707590
HOSE CLIP, 30-38 Part information
 
(6)  T3707590
HOSE CLIP, 30-38 Part information
 
(7)  T2107002
FILLER NECK COOLANT Part information
(7)  T2107011
KIT, TOP RAD ASSY Part information
 
(8)  T3706212
CLAMP, CONSTANT TENSION, DIA 23 Part information
 
(8)  T3706212
CLAMP, CONSTANT TENSION, DIA 23 Part information
 
(8)  T3707575
HOSE CLIP, 16-25MM Part information
 
(8)  T3707575
HOSE CLIP, 16-25MM Part information
 
(9)  T3205066
BOLT, HHF, LGHTD, M6 X 20, SLV
 
(10)  T3700440
CLIP, HOSE, 11-12.5MM
 
(11)  T3010702
FLANGED SLEEVE, 6.4 X 10 X 8.5
 
(12)  T3020153
GROMMET, 13 X 3 X 10
 
(12)  T3020153
GROMMET, 13 X 3 X 10
 
(13)  T3205067
BOLT, HHF, LGHTD, M6 X 25, SLV
 
(15)  T2100771
RADIATOR, CORE, 400 X 200
 
(16)  T2100780
FAN, DIA 180, COWLED
 
(17)  T3350091
NUT, CAPTIVE, M6
 
(18)  T3020027
GROMMET, RUBBER
 
(19)  T2100199-PU
COVER ASSEMBLY, RADIATOR Part information
(19)  T2100199-PV
COVER ASSEMBLY, RADIATOR Part information
(19)  T2101995-PG
COVER ASSY, RADIATOR, BLACK
 
(20)  T2100328
FILM, PROTECTIVE, RAD COWL
 
(21)  T2100121
GRILL ASSEMBLY, RADIATOR
 
(22)  T3550182
WASHER, RETAINING, DIA 11.5
 
(24)  T3331517
SCREW, P/HD TX, SHLD, M6 X 16, S
 
(25)  T2105101
HOSE, COOLANT, RAD TO PUMP
 
(26)  T2100149
TANK, EXPANSION, COOLANT
 
(27)  T2100152
BRACKET, EXPANSION TANK
 
(28)  T2101015
CAP, EXPANSION TANK
 
(29)  T3010059
FLANGED SLEEVE, M6 X 9 X 3.2
 
(30)  T3350003
LOCKNUT, FLANGED, M6 X 1.0 Part information
 
(30)  T3350003
LOCKNUT, FLANGED, M6 X 1.0 Part information
 
(30)  T3350012
LOCKNUT, FLGD, M6, BLACK, ZINC Part information
 
(30)  T3350012
LOCKNUT, FLGD, M6, BLACK, ZINC Part information
 
(31)  T3203222
BOLT, HHF, M6 X 12, SLV
 
(32)  T2100153
HOSE, OVERFLOW, COOLANT
 
(33)  T2101371
SPACER, THREADED, M6
 
(34)  T3700108
CLIP, CABLE, 14.3 X 10
 
(35)  T3700840
CLIP, WATER PIPE
 
(36)  T2105202
HOSE, COOLANT, FILLER NECK Part information
(36)  T2107011
KIT, TOP RAD ASSY Part information
 
(37)  T2016102
RUNNER, ANTI RATCHET
 
(38)  T3706217
CLAMP, CONSTANT TENSION, DIA 36 Part information
(38)  T3707590
HOSE CLIP, 30-38 Part information
Part number Description
# 1
T2107001
PIPE, COOLANT, STEEL
# 1
T2107011
KIT, TOP RAD ASSY
# 2
T3550146
WASHER, 6.4 X 12 X 1, COPPER
# 3
T3203222
BOLT, HHF, M6 X 12, SLV
# 4
T3331191
SCREW, PAN/HD TX, M6 X 20, ENC, SLV
# 5
T2105204
HOSE, COOLANT, TOP RAD
# 6
T3706216
CLAMP, CONSTANT TENSION, DIA 32
# 6
T3707590
HOSE CLIP, 30-38
# 7
T2107002
FILLER NECK COOLANT
# 7
T2107011
KIT, TOP RAD ASSY
# 8
T3706212
CLAMP, CONSTANT TENSION, DIA 23
# 8
T3707575
HOSE CLIP, 16-25MM
# 9
T3205066
BOLT, HHF, LGHTD, M6 X 20, SLV
# 10
T3700440
CLIP, HOSE, 11-12.5MM
# 11
T3010702
FLANGED SLEEVE, 6.4 X 10 X 8.5
# 12
T3020153
GROMMET, 13 X 3 X 10
# 13
T3205067
BOLT, HHF, LGHTD, M6 X 25, SLV
# 15
T2100771
RADIATOR, CORE, 400 X 200
# 16
T2100780
FAN, DIA 180, COWLED
# 17
T3350091
NUT, CAPTIVE, M6
# 18
T3020027
GROMMET, RUBBER
# 19
T2100199-PU
COVER ASSEMBLY, RADIATOR
# 19
T2100199-PV
COVER ASSEMBLY, RADIATOR
# 19
T2101995-PG
COVER ASSY, RADIATOR, BLACK
# 20
T2100328
FILM, PROTECTIVE, RAD COWL
# 21
T2100121
GRILL ASSEMBLY, RADIATOR
# 22
T3550182
WASHER, RETAINING, DIA 11.5
# 24
T3331517
SCREW, P/HD TX, SHLD, M6 X 16, S
# 25
T2105101
HOSE, COOLANT, RAD TO PUMP
# 26
T2100149
TANK, EXPANSION, COOLANT
# 27
T2100152
BRACKET, EXPANSION TANK
# 28
T2101015
CAP, EXPANSION TANK
# 29
T3010059
FLANGED SLEEVE, M6 X 9 X 3.2
# 30
T3350003
LOCKNUT, FLANGED, M6 X 1.0
# 30
T3350012
LOCKNUT, FLGD, M6, BLACK, ZINC
# 31
T3203222
BOLT, HHF, M6 X 12, SLV
# 32
T2100153
HOSE, OVERFLOW, COOLANT
Contact
# 33
T2101371
SPACER, THREADED, M6
# 34
T3700108
CLIP, CABLE, 14.3 X 10
# 35
T3700840
CLIP, WATER PIPE
# 36
T2105202
HOSE, COOLANT, FILLER NECK
# 36
T2107011
KIT, TOP RAD ASSY
# 37
T2016102
RUNNER, ANTI RATCHET
# 38
T3706217
CLAMP, CONSTANT TENSION, DIA 36
# 38
T3707590
HOSE CLIP, 30-38
Here are all the parts relating to the COOLING SYSTEM of your 1600~1700 THUNDERBIRD. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph THUNDERBIRD

BODYWORK & FAIRING FIXINGS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL EQUIPMENT

FRAME / FOOTRESTS / ENGINE MOUNTINGS & STANDS

FRONT FORK / STEERING / CLUTCH MASTER CYLINDER

FUEL / EXHAUST SYSTEM

REAR SUSPENSION

SERVICE TOOLS / MANUAL / TOUCH-UP PAINT

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...